
STATE OF MAINE 


DEPARTMENT OF 


ENVIRONMENTAL PROTECTION 

PAULR. LEPAGE 	 PAU~ MERCER 

GOVERNOR 	 COMMISSIONER 

October 21, 2016 
Dr. Patrick Wiley 
Kennebunk Sewer District 
71 Water Street 
Kennebunk, ME. 04043 
pwiley@ksdistrict.org 

Sent via electronic maii 
Delive,y confirmation requested 

RE: 	 Maine Poll11ta11t Discharge Elimination System (MEPDES) Permit #ME0100935 
Aiaine Waste Discharge License (WDL) Application #W002585-6D-H-R 
Finalized MEPDES Permit 

Dear Dr. Wiley: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license renewal aird 
its attached conditions carefully. Compliance with this permit/license will protect water quality. 
[...]
(3a) Cyanide, Available {Cyanide Amenable to Chlorination) is not an analytical chemistry parameter, but may be required by certain discharge permits. 


(4) Priority Pollutants should be reported in micrograms per liter (ug/L). 

tl'@!!t1Uil!i/llt'4'¥W'lin:$Glirffi1ifsffl!l\t~cfliimi>~1'Milla1lkefijjjo"9il,lllg~$tc'®~~;r&iiog;i)a)ars1ae!ii!lll®Io:lti1s11s;t,g'adsheet. 
(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or 
changed discharges or non-point sources). 

(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This 
analysis does not consider watershed wide allocations for fresh water discharges. 

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved 
for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests 
should then be conducted. 

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be 
conducted only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason. 

Comments: 

Revised July 1, 2015 Page4 DEPLW 07 40-H2015 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 


WASTE DISCHARGE LICENSE 


FINAL FACT SHEET 


Date: OCTOBER 20, 2016 

MEPDES PERMIT: ME01000935 
WASTE DISCHARGE LICENSE: W002585-6D-H-R 

NAME AND ADDRESS OF APPLICANT: 

KENNEBUNK SEWER DISTRICT 
P.O. BOX 648, 71 WATER STREET 
KENNEBUNK, ME 04043-0648 

COUNTY: YORK 


NAME AND ADDRESS WHERE DISCHARGE OCCURS: 


71 WATER STREET 
KENNEBUNK, MAINE 04043 

RECEIVING \VATER / CLASSIFICATION: MOUSAM RIVER/CLASS SB 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: 

MR. PATRICK WILEY, PhD, ASST. MANAGER 
KENNEBUNK SANITARY DISTRICT 
(207) 985-4741 
pwiley@ksdistrict.org 

mailto:pwiley@ksdistrict.org


ME0100935 Final FACT SHEET Page 2 of22 
W002585-6D-H-R 

1. 	 APPLICATION SUMMARY 

a. 	 On April 7, 2016, the Department of Environmental Protection (Department) accepted as 
complete for processing an application from the Kennebunk Sewer District 
(KSD/permittee) for renewal of combination Waste Discharge License (WDL) # 
W002585-6D-E-R I Maine Pollutant Discharge Elimination System (MEPDES) permit# 
ME0100935, which was issued by the Department on September 12, 2011 for a five-year 
term. The September 12, 2011 permit authorized the discharge of secondary treated 
wastewater from a publicly owned treatment works (POTW) to the tidal portion of the 
Mousam River, Class SB, in Kennebunk, Maine. 

2. 	 PERMIT SUMMARY 

a. 	 Terms and conditions 

This permitting action is different from the September 12, 2011 permit in that it: 

I. 	 Eliminates the total suspended solids (TSS) annual mass limit based on new 
information; 

2. 	 Eliminates the dissolved oxygen weekly average limit based on new information; 

3. 	 Eliminates the ammonia ( as N) limit based on new information; 

4. 	 Incorporates monitoring and reporting requirements for the interim mercury limitations 
established by the Department for this facility pursuant to Certain deposits and 
discharges prohibited, 38 M.R.S. § 420 and Waste discharge licenses, 38 M.R.S. § 413 
and Interim Ejjluent Limitations and Controls for the Discharge ofMercwy, 06-096 
CMR 519 (last amended October 6, 2001); 

5. 	 Amends the whole effluent toxicity (WET) screening monitoring period from 12 
months prior to permit expiration to 24 months prior to permit expiration; 

6. 	 Reduces the monitoring and reporting frequency for biochemical oxygen demand 
(B0D5) and TSS from 2/Week to I/Week; 

7. 	 Incorporates an Industrial Waste Survey (IWS) into Special Condition D. 
Limitationsfor Industrial Users; 

8. 	 Reduces the monitoring frequency for settleable solids from 5/Week to 3/Wcek in 
response to facility testing; 



MEOI00935 Final FACT SHEET Page 3 of22 
W002585-6D-H-R 

2. PERMIT SUMMARY 

a. Tc1ms and conditions (cont'd) 

9. 	 Reduces the monitoring frequency for pH from I/Day to 5/Week in response to 
facility testing; 

10. 	 Establishes effluent monitoring and reporting requirements for total nitrogen 
(nitrate and nitrite as nitrogen and total Kjehldahl nitrogen as nitrogen); 

11. 	 Increases the amount of transported wastes the permittee is authorized to receive to 
13,100 gallons per day as requested by KSD. 

b. History: The most recent relevant licensing and permitting actions include the following: 

June 20, 1994-Thc Dcpmtment issued WDL #W002585-46-B-R for a five-year tem1. 

October 2, 1996 - The U.S. Environmental Protection Agency (USEPA) issued a renewal 
of National Pollutant Discharge Elimination System (NPDES) pcnnit #ME0100935 for a 
five-year term. 

November 3, 1997 - The Department administratively modified the 6/20/94 WDL by 
establishing revised monthly average (geometric mean) and daily maximum technology 
based limitations for fecal coliform bacteria. 

April 30, 1999- The Department issued WDL modification W002585-5L-C-M. The 
modification established limitations and monitoring requirements for whole effluent 
toxicity (WET) species as well as monthly average and or daily maximum water quality 
based limits for ammonia, copper, cyanide, lead and nickel. 

May 23, 2000- The Department administratively modified the 6/20/94 WDL by 
establishing interim average and maximum concentration limits for mcremy. 

Janumy 12, 2001 - The State of Maine received authorization from the EPA to administer 
the NPDES permitting program. From that date forward, the pcnnitting program has been 
referred to as the MEPDES permit program and permit #MEO I 00935 (same as the NPDES 
permit number) has been used as the primary reference number for the KSD facility. 

March 11, 2002 - The Department administratively modified the 6/20/94 WDL by 
requiring year-round disinfection as opposed to seasonal (May 15th 

- September 30th
) 

disinfection. 

November 2005 - The Dcpmtment issued a document entitled Draft Mousam River Estuary 
Modeling Report, November 2005, for public review and comment. 



MEOI00935 Final FACT SHEET Page 4 of22 
W002585-6D-H-R 

2. 	 PERMIT SUMMARY (cont'd) 

April 10, 2006 - The Department administratively modified 6/20/94 WDL by establishing 
limitations and monitoring requirements for whole effluent toxicity (WET) and chemical 
specific parameters pursuant to a new Department rules Chapter 530, Swface Water Toxics 
Control Program and Chapter 584, Swface Water Quality Criteria/or Toxic Pollutants. 

September 18, 2006 - The Department issned combination MEPDES permit 
#ME0100935/WDL #W002585-5L-D-R for a five-year term. 

June 24, 2011 - The KSD submitted a timely and complete application to the Department 
for the renewal of the MEPDES permit for the waste water treatment facility. 

September 12, 2011-The Department issued combination MEPDES permit 
#MEOI000935/WDL #W002585-6D-E-R for a five-year term. 

November 4, 2013 - The Department issued minor revision #ME0100935 / # W002585­
6D-G-M for the amendment of the acute WET limit and monitoring frequency requirement. 

April 7, 2016 - The permittee submitted a timely and complete General Application to the 
Department for renewal of the September 12, 2011 permit (including subsequent minor 
permit revisions and permit modifications). The application was accepted for processing 
on the same day and was assigned WDL #W002585-6D-H-R / MEPDES #MEOI00935. 

c. 	 Source Description: The facility located at 71 Water Street in the Town of Kennebunk 
treats domestic, industrial, and commercial wastewater generated by approximately 3,100 
users within the District's boundaries. There are no significant industrial users 
(contributing more than 10% of the volume of wastewater received by the treatment 
facility) currently contributing to the waste stream treated at the facility. 

The KSD maintains a 99% separated sewage collection system that is approximately 40 
miles in length with 28 pump stations. All pump stations have back-up power via on-site 
emergency generators or are fitted with receptacles such that a portable generator can be 
used to supply power in the event of a power failure. 

The previous permit authorized the District to receive up to 6,000 gallons per day (gpd) of 
septage. See Section 6.p. of this Fact Sheet. 

A map showing the location of the facility and the receiving water is included as Fact Sheet 
Attachment A. 



MEOI00935 Final FACT SHEET Page 5 of22 
W002585-6D-H-R 

2. 	 PERL'1IT SUMMARY (cont'd) 

d. 	 Wastewater Treatment: Wastewater conveyed to the treatment facility receives a 
preliminary level of treatment via a step-screen and grit removal followed by flow 
measurement via a 9-inch Parshall flume. After flow measurement, wastewater receives a 
primary level of treatment via two primary clarifiers measuring 45 feet in diameter with 
sidewall depths of 12 feet. The primary clarifiers are operated in parallel. After primary 
treatment, water receives a secondary level of treatment via three trains of three high 
density rotating biological contact ors (RB C's), each being approximately 12 feet in 
diameter, 23 feet long and having a surface area of approximately 100,000 square feet. 
After biological treatment wastewater is conveyed to two secondary clarifiers each 
measuring 45 feet in diameter with sidewall depths of 14 feet. 

As part ofa recent upgrade to the facilities, a recycle stream from the secondary clarifiers 
was added so that the RBC basins also act as activated sludge tanks. Therefore, a hybrid 
secondary system that contains both attached growth ( on the RB Cs) and suspended growth 
(in the RBC basins) has been created. This was done with the intent to improve the 
treatment performance of the former system. Also included in the facility improvements 
was the addition of chlorine contact tanks. 

The permittee disinfects the wastewater with sodium hypochlorite and dechlorinates with 
sodium bisulfite prior to being discharged to the Mousam River. During wet weather 
events that exceed the dry weather capacity of the secondary treatment system, the 
pennittee is able to route excess flows to a stormwater clarifier. The Stormwater Clarifier 
has a capacity of approximately 93,000 gallons. Once excess flows abate, wastewater from 
the Stormwater Clarifier is pumped back to the influent wetwell to receive secondary 
treatment. During significant wet weather events when the Stormwater Clarifier capacity is 
exceeded, flows from the Stonnwater Clarifier are diverted to the chlorine contact tank 
mixing chamber for disinfection, dechlorination and blended with secondaiy flows prior to 
discharge. Blended flows are required to meet effluent water quality standards as permitted 
in Special Condition A. I. Control of the system is aided by an oxidation reduction 
potential (ORP) meter and continuous monitoring ofchlorine residual levels. The outfall 
pipe measures 18 inches in diameter and extends out into the receiving water such that 
there is approximately 1.0 foot ofwater over the crown of the pipe at mean low water. 

The facility also has sludge storage tanks for processing sludge generated on site. The 
sludge is dewatered by two Huber Rotamat® ROS3 Q440 Inclined screw presses and 
shipped offsite for composting. 

See Attachment B of this Fact Sheet for a facility schematic. 

This space intentionally left blank. 



MEOI00935 Final FACT SHEET Page 6 of22 
W002585-6D-H-R 

3. CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S. § 414-A, requires that the effiuent limitations prescribed for 
discharges, including, but not limited to, effiuent toxicity, require the application ofbest practicable 
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 
attain the State water quality standards as described in Maine's Surface Water Classification 
System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. § 420 and Department 
rule Swface Water Toxics Control Program, 06-096 CMR 530 (effective March 21, 2012), require 
the regulation of toxic substances not to exceed levels set forth in Swface Water Quality Criteria 
for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that ensure safe levels for the 
discharge of toxic pollutants such that existing and designated uses ofsurface waters are 
maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Classification ofmajor river basins, 38 M.R.S. § 469(8) states "All estuarine and marine 
watei's lying within the boundaries of York County and that are not otherwise classified are 
Class SB waters." Standards for classification ofestuarine and marine waters, 38 M.R.S. § 
465-B(2) describes the standards for Class SB waters. 

5. RECEIVING ,vATER QUALITY CONDITIONS 

The State o(Jvfaine 2012 Integrated Water Oualitv Monitoring andAssessment Report, 
prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water 
Pollution Control Act lists the receiving water in the vicinity of the discharge under the 
following: · 

"Category 4-A: Eshiarine and Marine Waters with Impaired Use, TMDL Completed" for 
elevated fccals. The TMDL was approved in 2009. 

"Category 5-A: Estuarine and Marine Waters Impaired by Pollutants Other Than Those Listed 
in 5-B Through 5-D (TMDL Required)" for "Municipal point source, Nonpoint source, 
Sediment Oxygen Demand." The Impaired Use is listed as Marine Life Use Support. 

The Maine Department ofMarine Resources (MED MR) Pollution Area #7 (See Attachment 
D of this Fact Sheet) Little River to Cape Anmdel (Wells, Kennebunk, and Kennebunkport) is 
currently closed to the harvesting of shellfish. The MED MR closes or restricts areas based on 
ambient water quality data that indicate the area did not meet or marginally met the standards 
in the National Shellfish Sanitation Program. In addition, MEDMR closes areas by default in 
the vicinity of outfall pipes associated with treated sanitary wastewater discharges in the event 
of a failure of the disinfection system. 

Compliance with the limitations established in the permit ensures that the discharge of treated 
wastewater will not cause or contribute to excccdance ofwater quality standards. 



ME0100935 Final FACT SHEET Page 7 of22 
W002585-6D-H-R 

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS 

a. 	 Flow: The monthly average design flow capacity of the wastewater treatment facility 
(WWTF) is 1.31 million gallons per day (MGD). The daily maximum design capacity and 
peak flow capacity to the wastewater treatment facility is 2.31 MGD. Peak flows above 
2.31 MGD are diverted to the Stormwater Clarifier for solids capture and equalization or 
overflows to combine with the secondary effluent before entering the chlorine contact tank 
mixing chamber for disinfection, dechlorination and effluent flow metering. Flow equalized 
in the Stormwater Clarifier that does not discharge to the chlorine contact take is 
reintroduced to the influent wetwell as part of the influent flow to the WWTF. 

The Department reviewed 52 Discharge Monitoring Reports (DMRs) that were submitted 
for the period of October 1, 2011 through February 1, 2016. A review of data indicates the 
following: 

Flow 
Value Limit (MGD) Range(MGD) Mean(MGD) 

Monthly Average Report 0.46-1.18 0.7 

Daily Maximum Report 0.51 -2.56 1.2 

b. Dilution Factors: The Department established applicable dilution factors for the discharge in 
accordance with freshwater protocols established in Swface Water Toxics Control Program, 06­
096 CMR 530 (last amended March 21, 2012). Where freshwater river flow is dominant 
and instantaneous mixing across the width can be assumed, dilution must be calculated as in 
subsection §4(B). Where appropriate, other methods such as dye studies or water quality 